
Spare parts listSpare parts list
Wood splitterWood splitter

WS 90WS 90



Revised

Issued
P/N

Website

E-mail

Phone

corporate@igland-as.com

Nosted.com/igland

+47 372 56 200

Reproduction of text or illustrations without permissions is prohibited

Original delekatalog

IGLAND WS 90

31.05.2024

05.09.2012

IG390696



Page 3 of 15

- SPARE PARTS LIST -

Contents

 

1. SUPPORT LEGS AND KNIFE MECHANISM.............................................. 4

2. HYDRAULIC VALVE AND BRACKET......................................................... 7

3. SLIDER MECHANISM.................................................................................... 9

4. MAIN FRAME............................................................................................. 11

5. STICKERS................................................................................................. 14

6. WS 90 OPTION........................................................................................... 15



A

A

Page 4 of 15

1. SUPPORT LEGS AND KNIFE MECHANISM

3

17

21

16

16

See page 5
See page 5

9

10
10

9

11 12

11

12

13

14

21

21

19

17



Page 5 of 15

21

21

4

5

5

17

18

8

7

7

6

20

20

15

2

1

15

20

7

7

6

20

1



Page 6 of 15

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Support legBeinIG50205221
 Reinforcement rodAvstivningsstagIG50205412
 KnifeKniveIG50222213
 PlateLeddIG50225614
 Plate StagIG50225425
 Bolt  cat 1-2Trekkstagbolt kat 1-2IG02132026
 Locking pinOrepinneIG02100457
 CylinderSylinderIG72212018
 Washer w/rubberSkive m/gummipakningIG04714329
 Adapter 1/2'' BSP-1/4'' 

BSP  
Nippel 1/2'' BSP-1/4'' BSP IG048005210

 Washer w/rubberSkive m/gummipakningIG047141211
 Adapter 1/4'' w/throttlingNippel 1/4'' m/strupingIG049956212
 Hose 1000 mm 1/4'' 

BSP-90°
Slange 1000 mm 1/4'' 
BSP-90°

IG057615113

 Hose 1005 mm 1/4'' 
BSP-90°

Slange 1005 mm 1/4'' 
BSP-90°

IG057610114

DIN 933 - M10  x 20Hex-Head BoltBoltIG012800215
DIN 933 - M10  x 25Hex-Head BoltBoltIG012802416
DIN 933 - M16  x 50Hex-Head BoltBoltIG012327317
DIN 933 - M16  x 70Hex-Head BoltBoltIG012331118
DIN 933 - M16  x 80Hex-Head BoltBoltIG012333119
DIN 985 - M10Hex NutMutterIG012231820
DIN 985 - M16Hex NutMutterIG012350521



A 

A

Page 7 of 15

2. HYDRAULIC VALVE AND BRACKET

18

23

See page 7

See page 8

17

16

3

3

17

16

1



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Bracket for handle valveBrakett for betjeningsventilIG50222511
 Lever for cylinder movingSpak for sylinderbevegelseIG50207612
 Box coverDekselIG50206823
 Hinge for leverOpplargring for spakIG50207224
 Connection rodOverføringsstagIG50207015
 HandleVentilspakIG50207426
 HandleVentilspakIG50207517
 SpringFjærIG02721918
Brevini,  --> S/N 1222Lever house (only plastic 

house) 
Spakhus (kun plasthus) IG50203529

Brevini,  --> S/N 1222LeverSpakIG502036210
Brevini,  --> S/N 1222
AMI, S/N 1223 -->

Valve, cpl N/A
Valve, cpl

Ventil, kpl N/A
Ventil, kpl

IG502230
IG502260

1
1

11

Brevini,  --> S/N 1222
AMI, S/N 1223 -->

Spring set, N/A
Spring set, knife regulator 

Fjærsett, N/A
Fjærsett, knivregulering

IG502033
IG502264

1
1

12

Brevini,  --> S/N 1222
AMI, S/N 1223 -->

Spring set, N/A
Spring set, Splitting function

Fjærsett, N/A
Fjærsett, kløyvefunksjon

IG502034
IG502263

1
1

13

Brevini,  --> S/N 1222
AMI, S/N 1223 -->

Lever house, kpl N/A
Lever house, cpl

Spakhus, kpl N/A
Spakhus, kpl

IG502032
IG502262

2
2

14

Brevini,  --> S/N 1222
AMI, S/N 1223 -->

Plug for closed center
Plug for closed center

Plugg for lukket senter
Plugg for lukket senter

IG502031
IG502261

1
1

15

DIN 126 - 9Washers for hexagon boltsSkiveIG012194816
DIN 933 - M8  x 16Hex-Head BoltBoltIG012758817
DIN 933 - M8  x 20Hex-Head BoltBoltIG012760418
DIN 933 - M8  x 30Hex-Head BoltBoltIG017189319
DIN 933 - M8  x 55Hex-Head BoltBoltIG012169320
DIN 933 - M10  x 50Hex-Head BoltBoltIG012207121
DIN 934 - M10Hex NutMutterIG012237222
DIN 985 - M8Hex NutMutterIG0121981123

Page 8 of 15

7

22

20
20

20

11

23

23

23

2

19

8

6

6

21

19

23

4

22

5

23

4

19

13

12

15

14
Gjelder kun for lukket
senter: JOHN DEERE

9

10



A 

B 

A

B

Page 9 of 15

3. SLIDER MECHANISM

14

15
17

6

7

16

5

1

2

18

5

See page 10



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

VarenummerQtyPos.

 Wood shovel from S/N 276Skyffel fom S/N 276IG50222711
 Wood shovel to S/N 275 Use 

IG502227
Skyffel fom S/N 275 Bruk 
IG502227

IG50222612

 CylinderSylinderIG50224013
 Cylinder boltSylinderboltIG50206014
 Stop, adjustableJusterbar stopperIG50206215
 Cylinder cover from S/N 276 Sylinderdeksel fom S/N 276IG50225216
 Cylinder cover to S/N 275 

Use IG502252 
Sylinderdeksel fom S/N 275 
Bruk IG502252

IG50206417

 Washer w/rubberSkive m/gummipakningIG04714348
 Adapter 1/2'' BSPNippel 1/2'' BSPIG04801449
 Hose 740 mm 1/2'' BSP-1/2'' 

BSP-90°
Slange 740 mm 1/2'' 
BSP-1/2'' BSP-90°

IG059307110

 Hose 950 mm 1/2'' BSP-1/2'' 
BSP-90°

Slange 950 mm 1/2'' 
BSP-1/2'' BSP-90°

IG059310111

 Gasket, set to S/N 310Pakningsett tom S/N 310IG02586-12
 Gasket, set from S/N 310Pakningsett tom S/N 311IG02587-13
DIN 126 - 9Washers for hexagon boltsSkiveIG0121944/614
DIN 127 - A 8Spring WasherSkiveIG0121954/615
DIN 916 - M12  x  16Hexagon Socket Set ScrewLåseboltIG015566116
DIN 933 - M8  x 16Hex-Head BoltBoltIG0127604/617
DIN 933 - M8  x 25Hex-Head BoltBoltIG012762118
DIN 934 - M33Hex NutMutterIG012610119
DIN 985 - M8Hex NutMutterIG012198120

Page 10 of 15

3

8

9

11

9

10

8

8

9

11

10

9

8

18

4

20

1912

13



Page 11 of 15

4. MAIN FRAME

See page 12

See page 12



A 

B

A

B

Page 12 of 15

1

12

2

12 13
11

4

3

7

6

5

5 7

6

9

8

5

10

8

5



Page 13 of 15

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

VarenummerQtyPos.

 CapoteVedtrauIG50222811
 Hex - head boltPlogboltIG01606222
 Top link bolt cat 2Toppstagbolt kat 2IG02017713
 Locking pinOrepinneIG02100414
 Washer w/rubberSkive m/gummipakningIG04714345
 Adapter 1/2'' BSPNippel 1/2'' BSPIG04801426
 Hose 1750 mm 1/2''i 

BSP-1/2'' BSP-90°
Slange 1750 mm 1/2''i 
BSP-1/2'' BSP-90°

IG05926527

 Quick coupler han 1/2''Hurtigkobling han 1/2''IG04703228
 Dust protection, redStøvhette rød for hankoblingIG04703319
 Dust protection, blueStøvhette blå for hankoblingIG047034110
 Splitter frameHovedbjelkeIG502250111
DIN 126 - 11Washers for hexagon boltsSkiveIG012235412
DIN 985 - M10Hex NutMutterIG012231213



Page 14 of 15

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Stickers Igland logoKlebemerke Igland logoIG39083341
 Stickers WS 90Klebemerke WS 90IG39122412
 Stickers 2-4 splittingKlebemerke 2-4 delingIG39194113
 Stickers fast - slowKlebemerke Hurtiggang - 

kraftgang
IG39194014

 Stickers, CE N/AKlebemerke CE N/AIG39200615
 Stickers, dangersKlebemerke, faresymbolerIG39204516

5. STICKERS

1

3
4

6

5

2



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Igland triangle adapterIgland triangel adapterIG14321011
 HMV FrameHMV RammeIG14317412
 Splitting knife  6 piece  Kløyvekniv 6 delingIG50222013
 Log tableKubbebordIG502015U14
 Locking pin ØOrepinneIG02100225

Page 15 of 15

6. WS 90 OPTION

45

5

1

2

3


